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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
除非另有說明，此報告結果僅對測試之樣品負責，同時此樣品僅保留90天。本報告未經本公司書面許可，不可部份複製。 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format 
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.  Attention is drawn to the limitation of liability, indemnification and jurisdiction issues 
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The 
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot 
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be 
prosecuted to the fullest extent of the law. 

                  SGS Taiwan Ltd.   No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/新北市五股區新北產業園區五工路 134號 

         台灣檢驗科技股份有限公司   t (886-2) 2299-3279 f (886-2) 2298-0488 www.sgs.com.tw 

   Member of SGS Group 

 

Report No.: TERF2410003004ER 

Page: 152 of 256 

Radar Type3 for 5510MHz
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Pulse Width

(1-5)

PRI

(150-230)

Successful

Detection

(μs)  (μs) (Yes/No)

1 5259 28 3.9 211 Yes

2 5287 24 1.7 176 Yes

3 5298 28 4.3 197 Yes

4 5271 23 1.4 153 Yes

5 5315 27 3.6 169 Yes

6 5292 29 4.5 210 Yes

7 5252 24 2 220 Yes

8 5250 24 1.7 219 Yes

9 5257 27 3.6 156 Yes

10 5285 24 1.9 173 Yes

11 5304 29 5 208 Yes

12 5275 27 3.7 159 Yes

13 5318 26 3.3 193 Yes

14 5311 29 4.9 214 Yes

15 5274 26 3.1 215 Yes

16 5282 29 4.6 187 Yes

17 5264 24 1.9 196 Yes

18 5250 29 4.9 224 Yes

19 5298 26 3.2 217 Yes

20 5295 23 1.2 195 Yes

21 5292 28 4.1 188 Yes

22 5264 25 2.3 203 Yes

23 5307 24 1.9 207 Yes

24 5277 24 1.8 166 Yes

25 5305 28 4.2 170 Yes

26 5291 24 1.6 175 Yes

27 5297 29 4.9 161 Yes

28 5285 27 3.5 192 Yes

29 5268 29 4.6 151 Yes

30 5292 23 1.3 172 Yes

Data Sheet for FCC  Radar Type 2

Trial

Number

Pulses per

Burst

(23-29)

VSG Freqency

(MHz)
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Short Pulse Radar Type

Minimum

Number of

Trials

Minmum

 Percentage of Successful Detection(%)
Pass/Fail

1 30 60 Pass

2 30 60 Pass

3 30 60 Pass

4 30 60 Pass

Aggregate (Radar Types 1-4) 120 80 Pass

Long Pulse Radar Type

Minimum

Number of

Trials

Each

Detection(%)

Total

Detection(%)

Minmum

 Percentage of Successful Detection(%)
Pass/Fail

Center:10 100

Low Edge:10 90

High Edge:10 100

Frequency Hopping Radar

Type

Minimum

Number of

Trials

Minmum

 Percentage of Successful Detection(%)
Pass/Fail

6 30 70 Pass

89.1675

Detection(%)

86.67

100

83.33

86.67

80

Detection(%)

100

Pass5 96.66666667
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Pulse Repetition

Frequency

Pulse Repetition

Frequency
PRI

Test A/B Successful

Detection

Number (1 to 23)
(Pulses Per

Second)
(msec) A/B (Yes/No)

1 5503 18 1165.5 858 A Yes

2 5555 17 1193.3 838 A Yes

3 5514 20 1113.6 898 A Yes

4 5508 12 1355 738 A Yes

5 5554 11 1392.8 718 A Yes

6 5512 15 1253.1 798 A Yes

7 5549 4 1730.1 578 A Yes

8 5494 1 1930.5 518 A Yes

9 5538 19 1139 878 A Yes

10 5506 5 1672.2 598 A Yes

11 5543 8 1519.8 658 A Yes

12 5548 13 1319.3 758 A Yes

13 5526 6 1618.1 618 A Yes

14 5503 2 1858.7 538 A Yes

15 5522 21 1089.3 918 A Yes

16 5500 - 659.2 1517 B Yes

17 5494 - 519.5 1925 B No

18 5550 - 491.2 2036 B Yes

19 5536 - 579 1727 B Yes

20 5506 - 334.4 2990 B No

21 5499 - 1418.4 705 B Yes

22 5519 - 384.3 2602 B Yes

23 5509 - 380.8 2626 B Yes

24 5552 - 1503.8 665 B Yes

25 5523 - 649.4 1540 B No

26 5524 - 918.3 1089 B Yes

27 5551 - 799.4 1251 B Yes

28 5494 - 762.8 1311 B No

29 5532 - 377.9 2646 B Yes

30 5497 - 858.4 1165 B Yes

Trial

Data Sheet for FCC  Radar Type 1

VSG

Freqency

(MHz)



 

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
除非另有說明，此報告結果僅對測試之樣品負責，同時此樣品僅保留90天。本報告未經本公司書面許可，不可部份複製。 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format 
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.  Attention is drawn to the limitation of liability, indemnification and jurisdiction issues 
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The 
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot 
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be 
prosecuted to the fullest extent of the law. 

                  SGS Taiwan Ltd.   No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/新北市五股區新北產業園區五工路 134號 

         台灣檢驗科技股份有限公司   t (886-2) 2299-3279 f (886-2) 2298-0488 www.sgs.com.tw 

   Member of SGS Group 

 

Report No.: TERF2410003004ER 

Page: 223 of 256 

Radar Type2 for 5530MHz

 
  



 

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
除非另有說明，此報告結果僅對測試之樣品負責，同時此樣品僅保留90天。本報告未經本公司書面許可，不可部份複製。 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format 
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.  Attention is drawn to the limitation of liability, indemnification and jurisdiction issues 
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The 
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot 
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be 
prosecuted to the fullest extent of the law. 

                  SGS Taiwan Ltd.   No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/新北市五股區新北產業園區五工路 134號 

         台灣檢驗科技股份有限公司   t (886-2) 2299-3279 f (886-2) 2298-0488 www.sgs.com.tw 

   Member of SGS Group 

 

Report No.: TERF2410003004ER 

Page: 224 of 256 

Radar Type3 for 5530MHz

 
  



 

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
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Pulse

Width
PRI

Hopping

Rate

Hopping

Sequence

Length

Successful

Detection

(μsec) (μsec) (kHz) (msec) (Yes/No)

1 1 333 9 0.333 300 Yes

2 1 333 9 0.333 300 Yes

3 1 333 9 0.333 300 Yes

4 1 333 9 0.333 300 Yes

5 1 333 9 0.333 300 Yes

6 1 333 9 0.333 300 Yes

7 1 333 9 0.333 300 Yes

8 1 333 9 0.333 300 Yes

9 1 333 9 0.333 300 Yes

10 1 333 9 0.333 300 Yes

11 1 333 9 0.333 300 Yes

12 1 333 9 0.333 300 Yes

13 1 333 9 0.333 300 Yes

14 1 333 9 0.333 300 Yes

15 1 333 9 0.333 300 Yes

16 1 333 9 0.333 300 Yes

17 1 333 9 0.333 300 Yes

18 1 333 9 0.333 300 Yes

19 1 333 9 0.333 300 Yes

20 1 333 9 0.333 300 Yes

21 1 333 9 0.333 300 Yes

22 1 333 9 0.333 300 Yes

23 1 333 9 0.333 300 Yes

24 1 333 9 0.333 300 Yes

25 1 333 9 0.333 300 Yes

26 1 333 9 0.333 300 Yes

27 1 333 9 0.333 300 Yes

28 1 333 9 0.333 300 Yes

29 1 333 9 0.333 300 Yes

30 1 333 9 0.333 300 Yes

Data Sheet for FCC  Radar Type 6
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